
Developing profitable customers 



https://goo.gl/maps/6GV8HTecuGy
www.orkel.com
www.orkel.no/qr/hi-x


1

9

6

16

11
5

2

5

310

13

10

12

4

8

14





1Chapter
Feed hopper F10a

80626



Feed hopper F10
1a

Page 2

16241

16240

78023

80630

80631

77752

77751

80627

8062980628

12186 x5

13210 TYP.

10297

12060

TYP.

TYP.

12186 x5



Feed hopper F10
1a

Page 3

79022

80946

Telescopic leg, complete

Seal kit for telescopic leg

A

DETAIL A

80913

80912

79019

80924

80925

78027
Mini foot

59223

59320



Feed hopper F10
1a

Page 4

 77037

 10362

 12067

 10367

 77130

 10362

 13478

 12186

 77153

 77152

 77073
 77074

 12060

 10297

 12060  77070

 12186

 13210

 16503

 12247  12147

 77063

 77152

 77153

 13211

 12067

 59340

 79385

 15052

 10297

DETAIL B

15934

15936

12236

10213

12036

10299

12060

13210

10297

B



Feed hopper F10
1a

Page 5

 77118

 12047

 12247

 10244

 14001

 74732

 77072

 12060

 13210

 15505

 10352

 12267

 12067

 77115

 77189

 35618

 77623

 13211

 12067

 77106

 77105

 77106

 77621

 77101

 12060

 10297

 13210

 12060

 10248

 13009

 77246

DETAIL C

77164

14302

12047

10246

TYP.

TYP.

TYP.

TYP.

10303 x4

C



Feed hopper F10
1a

Page 6

 10297

 12060
 77100

 12060

 13210

 77071
 12067

 12267

 10352

 77623

 77106

 77105

 77106

 77114

 15505

 77118

 74732

 12047

 12247

 14001

 10244

12067

1321177622

DETAIL D

59086

12161

15301

13213
59054

12067
10352

77116

13013

12078

12078

TYP.

TYP.

TYP.

TYP.

77245

10303 x4

D



Feed hopper F10
1a

Page 7

 13209

 12047

 77355

 59316

 12047

 10250

 77407

 77119

 50015

 77016

 59081

 77516
 55016

 12060

 12260

 10305

 15301

 12161 13013

 15215

 12178

 10348

 12267
 77517

52507



Feed hopper F10
1a

Page 8

 11101

 77109

 11123

 12047

 13009

 55016
 12060

 12260

 10305

 12161

 15301

 50324

 52507

 77017

 52507

 59081
 77110

 12147

 13009

77021



Feed hopper F10
1a

Page 9

Part
Number

Qty. Title

10213 12 Bolt M6x40

10244 12 Bolt M8x20

10246 2 Bolt M8x25

10248 7 Bolt M8x30

10250 7 Bolt M8x35

10297 88 Bolt M10x25

10299 2 Bolt M10x30

10303 8 Bolt M10x40

10305 16 Bolt M10x45

10348 20 Bolt M12x30

10352 18 Bolt M12x40

10362 5 Bolt M12x75

10367 1 Bolt M12x120

11101 5 Lock head bolt M8x40

11123 5 Lock head bolt M8x120

12036 12 Washer M6

12047 35 Washer M8

12060 184 Washer M10

12067 47 Washer M12

12078 4 Washer M16

12147 9 Washer ø24/8,4x2

12161 4 Washer ø50/17x3

12178 8 Washer ø37/13x3

12186 18 Washer ø30/11x2,5

Part
Number

Qty. Title

12236 12 Spring washer M6

12247 16 Spring washer M8

12260 16 Spring washer M10

12267 36 Spring washer M12

13009 27 Nut M8

13013 4 Nut M16

13209 9 Lock nut M8

13210 90 Lock nut M10

13211 10 Lock nut M12

13213 2 Lock nut M16

13478 4 Wing nut M10

14001 2 Grease nipple 1/8" R

14302 1 Ear pin M6

15052 4 Hairpin M2,5

15215 2 Bolt M16x180, threaded to head

15301 4 Bolt M14x20

15505 2 Circlip A30x1,5

15934 12 Tube clamp, plastic

15936 6 Top plate for plastic tube clamp

16240 1 Sticker, left

16241 1 Sticker, right

16503 4 Bolt M8x20, black

35618 1 Warning triangle, large

50015 142 Chain link Kohlswa Ewart 78

Part
Number

Qty. Title

50324 2 Key 12x8x60

52507 3 Key 12x8x50

55016 4 Bearing UCFCX08

59054 1 Motor BG100 NC25

59081 4 Sprocket

59086 1 Gir RT 200

59223 2 Elbow

59316 1 Rubber list

59320 2 Transition

59340 4 S-hook 3 mm

74732 2 Locking washer for hinge

77016 1 Shaft, tightening side

77017 1 Driveshaft

77021 1 Bottom frame

77037 2 Side cover support, complete

77063 1 Spilltray

77070 1 End cover, lower

77071 1 Side cover, lower right

77072 1 Side cover, lower left

77073 1 Side cover, upper right

77074 1 Side cover, upper left

77100 3 Hinge, right

77101 3 Hinge, left

77105 2 U-profile 2, cover



Feed hopper F10
1a

Page 10

Part
Number

Qty. Title

77106 4 U-profile 1, cover

77109 1 Visaform plate, upper

77110 1 Winding protection

77114 1 Cylinder bracket, right

77115 1 Cylinder bracket, left

77116 1 Gear bracket

77118 2 Hinge plate

77119 17 Carrier

77130 1 Cover lock

77152 4 Cover support, upper

77153 4 Cover support, lower

77164 1 Cover lock bracket

77189 1 Visaform plate, lower

77245 1 Hinge, front, right

77246 1 Hinge, front, left

77355 1 Clamp strip, carrier

77407 1 Carrier with holes for scraper

77516 1 Tightener, right bottom

77517 1 Tightener, left bottom

77621 1 Bracket, left telescopic leg

77622 1 Bracket, right telescopic leg

77623 2 Fastener, telescopic leg

77751 1 Chain cover, left feed hopper

77752 1 Chain cover, right feed hopper

Part
Number

Qty. Title

78023 1 Wear plate

78027 1 Mini foot

79019 2 Foot plate, telescopic legs

79022 1 Telescopic leg, complete

79385 4 Chain 3mm

80627 1 End cover, upper right, yellow

80628 1 End cover, upper left, yellow

80629 1 End cover, upper, yellow

80630 1 Middle cover, left bottom, yellow

80631 1 Middle cover, right bunker, yellow

80912 4 Flange

80913 2 Seeger ring J65

80924 2 Nipple

80925 4 O-ring

80946 1 Seal kit



1Chapter
Feed hopper F25b

80633



Feed hopper F25
1b

Page 2

78862

80655
80068

16296

16297

78645

80004

59988

59988

PAGE 17

PAGE 18

PAGE 11

59987

PAGE 12 59987

59989

PAGE 10

PAGE 10

59989

59989PAGE 3-9

DETAIL A

78865

81076

13614

13206

12023

A

59989

80156



Feed hopper F25
1b

Page 3

78982

12060

12060

13210

80195

5996979374

59248

59325

59325

79311

12236

16520

10297

78885

80597

78829

81038

81037

81039

81037



Feed hopper F25
1b

Page 4

59989

13211

12067

10356

13213

12078

12078

10502

13213

1207859989

59989

13213

10506

10506 78162

78162

10667

12093

12093

13217

78505

78504

59989

10502

12078

12078

13213

59586

80410

59586
80410

80410

12078

80410

78159



Feed hopper F25
1b

Page 5

78188

78520

57577

79438

79434

78168

59993
78133

78131

57577

78160

59990

78650

PAGE 7

59990

78168

59993
78133

78132

78161

7888557577

79437

81090

79434

59990

59990

78648

PAGE 6

PAGE 8

PAGE 9 81093

13011

12067
12067

10352

14004

14004

78158



Feed hopper F25
1b

Page 6

78841

78137

13213

12078

80410
78506

78515

80410

78502

78141

12078

78506

78503

12078
10512

78144

1207810512

78139

78136

12078

13213

59586

78508

12078

10512

78144

78139

78141

78515

78141

78141

78141
78515

78883

12078
10512

78507

13213



Feed hopper F25
1b

Page 7

78140

10321

12060

12060

10321

13210

12060

78186

10321

12060

12060

13210

13210

12060

10321

12060

10213

80411

80410

10213

80410

12060

13210

78511

78142

78509

78187

10213

80411

80410

78147

78511

78142

78142

78187

78186
80411

78510

78142

78147

78142



Feed hopper F25
1b

Page 8

59995

55459

19414

78193

60002

78167

78190

78168

81091

78648

78163

55434
78195

79397

79435

80410
59587

80410

57577

80411
10213

10217

59586

80410

59586

78650

12047

10240

12147

10240

12067

10363

12247

12047

10246

10246

12047

12247

10246

12247
12047



Feed hopper F25
1b

Page 9

78649

59994

78190

78167

60002

55434

80410

59587

79436

59587

12067

59997

59997

19414

78193

554597864881090

10217

59586

78522

10213

80411

12247

12047

19414

78194

55459

78195

78192

78163

78168

12247
12047

10246

10213

80411

78188

80410

80411
10213



Feed hopper F25
1b

Page 10

LEFT

RIGHT

LEFT

RIGHT

78196

78521

78180

78197

11516

DETAIL B

78179

78197

11516

78521

78196

11516 78175

78175

12159

13208B



Feed hopper F25
1b

Page 11

PAGE 14

PAGE 13

78500

78153

78150

78182 78964

PAGE 13

78525

59992

35618

78527

78964
78182

78150

78152

78191

80155

PAGE 15

78542

78693

80210

8021057577

78524

78198

78540
78185

57577

78198

80410

80410

78964

80411

PAGE 12

10223
80411

80716

79677

79676
79678

78146

78539

78178

79679

78535

12147
12247

10246

12247

13209

78178

10246
12247

12147



Feed hopper F25
1b

Page 12

78541
PAGE 16

80155 12067
10348

78145

78178

78537

78529

78536

78199

13211

12067

PAGE 14

78149

15734

78178

12067

10348
78150

78964

80210

78964

78530

78191 78189
59992

57577

78524

57577
78198

78185

78540

78198

78525

PAGE 13

59992

78182

78178

80210
15323

PAGE 13

78154

78155

78538

10352

12067

78516

12067

80884

12067

13211

78151

80216



Feed hopper F25
1b

Page 13

78523

50015

78177

78528

78531

78533

80717

78532

78148

78135

15904

13208

12036

10205

13208



Feed hopper F25
1b

Page 14

78181

78183

1362066x



Feed hopper F25
1b

Page 15

78526

78184

78543

78628

78629

78545

78544



Feed hopper F25
1b

Page 16

78544

78546

78453

78274

78543

78156

78526



Feed hopper F25
1b

Page 17

80671

12060

13210

10299

12060

78176

78549

11114

12060

13210

12147

10244

78134

13209

12147

78143

78174

11113
10303

12060

12060

13210

12047

13209

12060

10295

10244

12173

59998

12060

13043

78173

10307

12060
59998

78138



Feed hopper F25
1b

Page 18

13210

12060

11114

78176

12060

10299

59998

59998

12060

10303

12060

13043

12060

13210

78172

80670

78549



Feed hopper F25
1b

Page 19

Part
Number

Qty. Title

10165 4 Bolt M5x16, threaded to head

10205 12 Bolt M6x20, threaded to head

10213 33 Bolt M6x40

10217 12 Bolt M6x50

10223 1 Bolt M6x75

10240 4 Bolt M8x16

10244 45 Bolt M8x20

10246 69 Bolt M8x25

10295 2 Bolt M10x20

10297 1 Bolt M10x25

10299 4 Bolt M10x30

10303 10 Bolt M10x40

10307 10 Bolt M10x50

10321 16 Bolt M10x150

10348 4 Bolt M12x30

10352 10 Bolt M12x40

10356 3 Bolt M12x50

10363 2 Bolt M12x80

10502 2 Bolt M16x100

10506 2 Bolt M16x140

10512 18 Bolt M16x200, threaded to head

10667 4 Bolt M24x200

11113 3 Locking head bolt M8x20

11114 16 Locking head bolt M10x25

11516 32 Countersunk bolt M6x12

12023 4 Washer M4

Part
Number

Qty. Title

12029 4 Washer M5

12036 12 Washer M6

12047 140 Washer M8

12060 102 Washer M10

12067 39 Washer M12

12078 42 Washer M16

12093 8 Washer M24

12147 20 Washer ø24/8,4x2

12159 4 Washer ø18/6,4

12173 3 Washer ø24/8,4x2

12236 2 Spring washer M6

12247 69 Spring washer M8

13011 8 Nut M12

13043 16 Lock nut M10

13206 4 Lock nut M4

13207 4 Lock nut M5

13208 324 Lock nut M6

13209 60 Lock nut M8

13210 43 Lock nut M10

13211 9 Lock nut M12

13213 22 Lock nut M16

13217 4 Lock nut M24

13614 4 Pan bolt M4x16

13620 132 Wood screw M5x30 TX20

14004 6 Grease nipple M6x1

15323 4 Bolt M12x35

Part
Number

Qty. Title

15734 4 Flanged nut M12

15904 308 Button head screw w/flange M6x16

16296 1 Sticker, right, yellow

16297 1 Sticker, left, yellow

16520 2 Bolt M6x65, untreated, black

19414 4 Sprocket

35618 1 Warning triangle, large

50015 264 Chain link Kohlswa Ewart 78

55434 2 Spring

55459 4 Bearing 6304 2RS

57577 8 Plain bearing Ø40/44x55x25

59248 1 Top plate for plastic clamp

59325 2 Plastic clamps 35 mm

59586 11 Pipe clamp double 22 mm

59587 11 Top plate for double clamp 20-25

59969 1 Ultrasonic sensor

59987 2 Cylinder

59988 2 Cylinder

59989 4 Cylinder

59990 4 Hydraulic motor

59992 4 Bearing PMEY45

59993 2 Taperlock hub

59994 1 Chain right

59995 1 Chain left

59997 4 Bearing ø20/23x30x11.5

59998 4 Bearing ø20/23x30x11.5



Feed hopper F25
1b

Page 20

Part
Number

Qty. Title

60002 2 Bearing 6009 2 RS

78131 1 Auger left

78132 1 Worm screw, right

78133 2 Motor taper hub

78134 1 Sealing strip 6

78135 2 Hopper belt

78136 1 Base frame

78137 1 Angle sheet

78138 1 Angle plate

78139 2 Cube reinforcement bar

78140 1 Frame elevator

78141 5 Slide bearing cube

78142 8 Slide bearing cube

78143 1 Rubber sealing, flip door

78144 2 Stages pipe

78145 1 Mount

78146 1 Arc plate rear left

78147 2 Cube plate s cylinder right

78148 2 Arc plate front

78149 1 Arc plate rear

78150 3 Pivot bolt

78151 1 Flanged bolt

78152 1 Chassis left

78153 1 Chassis middle left

78154 1 Chassis middle right

78155 1 Chassis right

Part
Number

Qty. Title

78156 1 Wall rear, right

78160 1 Hinge bolt long

78161 1 Hinge bolt short

78162 2 Pivot bolt

78163 2 Tensioner

78167 2 Bearing housing

78168 4 Distance ring motor

78172 1 Flip shell left

78173 1 Flip shell right

78174 1 Seal profile, flip

78175 2 Sealing strip

78176 2 Bottom sheet, flip

78177 2 Clamp plate front

78178 16 Clamp plate

78179 1 Link plate scraper left

78180 1 Link plate scraper right

78181 12 Glider rail

78182 4 Chainguide

78183 2 Floor

78184 1 Wall, rear left

78185 12 Glider rail

78186 2 Stages pipe short

78187 2 Distance tube

78188 2 Bush-cylinder

78189 2 Distance sealsheet

78190 2 Sprocket z15

Part
Number

Qty. Title

78191 2 Chain wheel

78192 2 Chain tensioner bolt

78193 2 Distance sprocket long

78194 2 Distance sprocket

78195 2 Tensioner loop

78196 4 Link plate thread bar

78197 2 Link plate clamp

78198 4 Tensioner

78199 1 Flanged bolt

78274 1 Wall rear, right side

78453 1 Wall front, right side

78500 1 Flanged bolt

78502 1 Angled mount

78503 1 Angled mount

78504 1 Case console right

78505 1 Case console left

78506 2 Cube plate w/nut for cylinder

78507 1 Cube plate w/nut for cylinder

78508 1 Cube plate backlight support

78509 1 Cube plate for cylinder left

78510 1 Cube plate for cylinder right

78511 2 Lock plate

78515 3 Slide bearing cube with stepped holes

78516 2 Guide for sidewall

78520 1 Cylinder bracket

78521 2 Link plate hinge



Feed hopper F25
1b

Page 21

Part
Number

Qty. Title

78522 1 Threaded rod M12

78523 44 Carrier

78524 2 Roller, rear

78525 2 Roller, front

78526 2 Flat bar for wall rear

78527 1 Triangle support

78528 2 Ptfe plate

78529 1 Rooftop

78530 1 Seal sheet

78531 2 Seal right, arc plate front

78532 2 Seal left, arc plate front

78533 2 Seal, arc2pvc

78535 2 Sealing strip, belt right

78536 1 Sealing strip, rooftop front

78537 1 Sealing strip, rooftop side

78538 1 Sealing strip, rooftop rear

78539 2 Sealing strip rear

78540 2 Square pipe

78541 1 Stop plate right

78542 1 Stop plate left

78543 2 U-post

78544 2 U-profil

78545 1 Wall front left

78546 1 Wall front right

78549 2 Scraper

78628 1 Wall rear, left side

Part
Number

Qty. Title

78629 1 Wall front, left side

78645 1 Switchbase rear

78648 2 Service cover

78649 1 Seal ear right

78650 1 Seal ear left

78693 1 Bolt flap left

78829 1 Bracket, ultra sound sensor, F25

78841 1 Extension angle sheet

78862 1 Bracket flip control

78865 2 Bracket for Led light, flip

78883 8 Shims for glider

78885 1 Shim plate for end switch

78982 2 Bracket for side marker light

79311 1 Mount for ultrasonic sensor

79374 1 Vibration absorber for US sensor

79397 1 Threated rod M12x400

79434 2 Arm tube

79435 1 Switchbase left

79436 1 Switchbase right

79437 1 Ear, right

79438 1 Ear, left

79676 1 Angle steel, long

79677 2 Angle steel, short

79678 1 Clamp strip, long

79679 2 Clamp strip, short

80004 1 Emergency switch

Part
Number

Qty. Title

80068 1 Cylinder

80155 2 Sealing strip, wall front

80156 4 Hose fixing

80195 1 Cable 5-lead

80210 4 Threaded rod for tensioner

80410 36 Pipe clamp double 14 mm

80411 35 Topp-Plate 14-18mm dobbel Stauff

80597 1 End switch

80655 1 Control unit for F25

80670 1 Flip wall left, yellow

80671 1 Flip wall right, yellow

80716 2 Sealing strip, belt, left

80717 2 Seal left, arc plate front

80884 2 Bearing

81037 2 Agripoint Full LED 5 pin connector

81038 1 Marker light, left LED

81039 1 Marker light, right LED

81076 2 Rear/stop light LED

81090 1 Cover sheet, right

81091 1 Cover sheet, left

81093 1 Sheet center left, yellow

81160 1 Cable, light, front

81161 1 Cable, light, middle

81162 1 Cable, light, rear



































































































































































































































13Chapter
Staircase

78747



Staircase
13

Page 2

78823

59325

59248

12036

16520

78897

78898

78743

78744

78745

10359

10352

10352

1035213211

12067

78661

10297

12060

12146

12060

59701

78738

13210

12146

78739

78740

7873710352

57660

14126

12078
78746
12078

78805

78819

12060
10299
12146

10297

12146

78742

10352

10299

A

DETAIL A

12047

80560

13209

78748

10348

B

DETAIL B

80560

13009

12173

12173

13209



Part
Number

Qty. Title

10297 33 Bolt M10x25

10299 8 Bolt M10x30

10348 2 Bolt M12x30

10352 10 Bolt M12x40

10359 2 Bolt M12x60

12036 8 Washer M6

12047 24 Washer M8

12060 62 Washer M10

12067 36 Washer M12

12078 3 Washer M16

12146 60 Washer ø30/10,5x2,5

12173 4 Washer ø24/8,4x2

13009 2 Nut M8

13209 26 Lock nut M8

13210 41 Lock nut M10

13211 14 Lock nut M12

14126 1 Splint M4x32

16520 8 Bolt M6x65, untreated, black

57660 1 Spring, ø21/15, L=107, N=24

59248 4 Top plate for plastic clamp

59325 8 Plastic clamps 35 mm

59701 10 Step

78661 2 Supporting bow

78737 1 Side top right

Staircase
13

Page 3

Part
Number

Qty. Title

78738 1 Side top left

78739 1 Side down right

78740 1 Side down left

78742 1 Block plate

78743 2 Rail

78744 4 Arm, upper

78745 2 Arm, lower

78746 1 Lock arm

78748 3 Clamp lock

78805 1 Fastener for staircase and platform

78819 1 Support for step

78823 1 Fastening bracket for staircase, lower

78897 2 Telescope, upper

78898 2 Telescope, lower

80560 13 U-clamp 42mm



















































https://goo.gl/maps/6GV8HTecuGy
www.orkel.com
www.orkel.no/qr/hi-x

	Frontpage
	Contents
	1a - Feed hopper F10
	1b - Feed hopper F25
	2a - Front chamber
	2b - Rear chamber
	3a - Wrapping table
	3b - Wrapping table with weighing system
	4 - Frame
	5 - Belts
	6 - Hydraulics
	7 - Electric
	8 - Drawbar & PTO shaft
	9 - Elevator
	10 - Cover and film roll holder
	11 - Plastic tying unit & air cleaner system
	12 - Suspension
	13 - Staircase
	14 - Wrapping arms
	15 - Optional equipment
	16 - Platform
	17 - Central lubrication system
	Last page

